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1. General Information

1.1. EUT Description

Product Name LGA module
Trade Name WNC
Model No. IMQ6

Uplink Frequency
Range (MHz)

LTE Band 2: 1850~1910
LTE Band 4: 1710~1755
LTE Band 5: 824~849
LTE Band 12: 699~716
LTE Band 13: 777~787

Downlink Frequency
Range (MHz)

LTE Band 2: 1930~1990
LTE Band 4: 2110~2155
LTE Band 5: 869~894
LTE Band 12: 729~746
LTE Band 13: 746~756

Modulation QPSK / 16QAM

HW Version 1.0

SW Version MPSS: IMQ6_v01.04 APSS: IMQ6_v00.04
IMEI No. 015617000298260

Antenna Information

MFR. / Model

WIESON TECHNOLOGIES CO., LTD / GY115HT0330-041

Antenna Type

Dipole Antenna

Antenna Gain

LTE Band 2: 1.56dBi
LTE Band 4: 1.62dBi
LTE Band 5: 3.2dBi
LTE Band 12: 1.49dBi
LTE Band 13: 1.66dBi

Note:

1. This LGA module support Cat-M1 Band 2/4/5/12/13 & 2G functions.

2. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

3. The EUT description is from the customer declaration.
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: LTE Band 2
Mode 2: LTE Band 4
Mode 3: LTE Band 5
Mode 4: LTE Band 12
Mode 5: LTE Band 13
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1.3.

Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer Model No. Serial No. |FCC ID Power Cord
1 |Base Station |R&S CMW500 157118 DoC Non-Shielded, 2m
2 |Horn Antenna |Schwarzbeck BBHA 9120D |1640 DoC --
1.4. Configuration of Tested System
Connection Diagram
EUT
Base Station A Horn Antenna
(1) (2)
Signal Cable Type Signal cable Description
A |RF Cable Shielded, 6m
1.5. EUT Exercise Software
1 [Setup the EUT and simulators as shown on 1.4.
2 [Turn on the power of all equipment.
3 [The EUT will continue transmit the signal from LTE Cat-M1 function.
4 |Repeat the above procedure.
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1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.
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2. Technical Test

2.1. Summary of Test Result

X No deviations from the test standards
[ ] Deviations from the test standards as below description:
Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

B2
Uplink: 1850-1910MHz
Downlink: 1930-1990MHz

LTE B2
FCC Part 24 Subpart E
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 < 2 Watts Pass
§24.232
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §24.232 <13 dB Pass
] o §2.1053
Spurious Emissions <-13dBm Pass
§24.238
Spurious Emissions at
. §27.238 <-13dBm Pass
Antenna Terminals
- §2.1055
Frequency Stability < 2.5 ppm Pass
§24.235

Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B4
Uplink: 1710-1755MHz
Downlink: 2110-2155MHz

LTE B4
FCC Part 27 Subpart L
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <1 Watt Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §27.50 <13 dB Pass
] o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at Antenna
. §27.53 <-13dBm Pass
Terminals
F Stabilit 52.1055 <25 P
requency Stabili . m ass
a y Y §27.54 PP

Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B5
Uplink: 824-849MHz
Downlink: 869-894MHz

LTE B5
FCC Part 22 Subpart H
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <7 Watts Pass
§22.913
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §22.913 <13 dB Pass
. o §2.1053
Spurious Emissions <-13dBm Pass
§22.917
Spurious Emissions at Antenna
. §22.917 <-13dBm Pass
Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§22.335

Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

Page: 12 of 336



Report No.: 2090881R-E3042110012

B12
Uplink: 699-716MHz
Downlink: 729-746MHz

LTE B12
FCC Part 27 Subpart F
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <3 Watts ERP Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
. §27.50 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
. §27.53 <-13dBm Pass
Antenna Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§27.54

Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B13
Uplink: 777-787MHz
Downlink: 746-756MHz

LTE B13
FCC Part 27 Subpart F
RF Output Power Reference section Limit Result
§2.1033
< 3 Watts
RF Output Power §2.1046 Pass
ERP
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
. §27.50 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
. §27.53 <-13dBm Pass
Antenna Terminals
F Stabilit 521055 <#25 P
requency Stabili +2. m ass
a y Y §27.54 PP

Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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2.2. Test Environment

Items Required Test Site
Temperature (°C) 15-35 ]
Humidity (%RH) 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA :  FCC Registration Number: TW3024
Canada : IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1.

No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

2. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.
Phone number 1. +886-3-582-8001
2. +886-3-582-8001
Fax number 1. +886-3-582-8958
2. +886-3-582-8958

Email address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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2.3.

List of Test Equipment

RF Output Power / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer

Occupied Bandwidth / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer

Peak To Average Ratio / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |{2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29

Analyzer
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Conducted Spurious Emissions / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
Radiated Spurious Emissions / CB2-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Horn Antenna Schwarzbeck |[BBHA9120D |639 2020/06/04 |2021/06/03
Bilog Antenna Teseq CBL6112D 23191 2020/06/12 |2021/06/11
Signal & Spectrum
Analyzer R&S FSV40 101049 2020/03/30 |2021/03/29
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Horn Antenna Schwarzbeck |BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck [BBHA9120D |01656 2020/10/14 |2021/10/13
Pre-Amplifier DEKRA AP-025C 12183122 2020/09/03 |2021/09/02
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
Wideband Radio
Communication Tester R&S CMW500 106071 2020/02/03 |2021/02/02
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System |DEKRA Version 1.2 CB2-H NA NA
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Spurious Emissions at Antenna Terminals / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
Frequency Stability / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29

Analyzer

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2.4. Uncertainty

Test ltem Uncertainty
RF Output Power +1.27 dB
Occupied Bandwidth +10 Hz

Peak To Average Ratio

Not exceed 13 dB

Spurious Emissions

+ 1.27 dB for Conducted Measurement
+ 3.2 dB for Radiated Measurement

Spurious Emissions at Antenna Terminals

+3.2dB

Frequency Stability

+ 10 Hz
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3. RF Output Power
3.1. Test Setup

EUT | Directional

Coupler
| IS—

CMW 500

Power Meter

3.2. Test Procedure

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement..

c) Set EUT at maximum average power by base station simulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different

modulation.

Effective Isotropic Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi)
Effective Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi) - 2.15dB
The conversion of dBm to watts is given by the formula:

%)

= 1W x ——— = 10 Frapm—301/10)
3.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 5.2.4
ANSI C63.26: 2015 Sub-clause 5.2.4.2
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3.4. Test Result

Product LGA module
Test Item RF Output Power
Test Mode Mode 1: LTE Band 2
Date of Test 2020/09/27 Test Site SR12-H
Temperature (°C) | 24 Humidity (%RH) 67
1.4M
Channel = = Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.75 0.170 2
QPSK
18607 6 0 18.83 0.109 2
1850.7 1 0 20.24 0.151 2
16-QAM
5 0 18.80 0.109 2
1 0 20.64 0.166 2
QPSK
Band 2 | 18900 6 0 18.67 0.105 2
1.4MHz | 1880 1 0 20.09 0.146 2
16-QAM
5 0 18.71 0.106 2
1 5 20.62 0.165 2
QPSK
19193 6 0 18.66 0.105 2
1909.3 1 5 19.92 0.141 2
16-QAM
5 1 18.95 0.112 2
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3M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.67 0.167 2
QPSK
18615 6 0 18.64 0.105 2
1851.5 1 0 20.03 0.144 2
16-QAM
5 0 18.83 0.109 2
1 0 20.55 0.163 2
QPSK
Band 2 | 18900 6 0 18.58 0.103 2
3MHz | 1880 1 0 20.10 0.147 2
16-QAM
5 0 18.84 0.110 2
1 5 20.66 0.167 2
QPSK
19185 6 0 18.57 0.103 2
1908.5 1 5 19.89 0.140 2
16-QAM
5 1 18.76 0.108 2
5M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.82 0.173 2
QPSK
18625 6 0 19.73 0.135 2
1852.5 1 0 20.81 0.173 2
16-QAM
5 0 19.97 0.142 2
1 0 20.74 0.170 2
QPSK
Band 2 | 18900 6 0 19.67 0.133 2
5MHz | 1880 1 0 20.67 0.167 2
16-QAM
5 0 19.84 0.138 2
1 5 20.70 0.168 2
QPSK
19175 6 0 19.72 0.134 2
1907.5 1 5 20.74 0.170 2
16-QAM
5 1 19.77 0.136 2
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10M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.81 0.173 2
QPSK
18650 6 0 19.67 0.133 2
1855 1 0 20.72 0.169 2
16-QAM
5 0 20.61 0.165 2
1 0 20.67 0.167 2
QPSK
Band 2 | 18900 6 0 19.59 0.130 2
10MHz | 1880 1 0 20.59 0.164 2
16-QAM
5 0 20.74 0.170 2
1 5 20.65 0.166 2
QPSK
19150 6 0 19.68 0.133 2
1905 1 5 20.68 0.167 2
16-QAM
5 1 20.75 0.170 2
15M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.80 0.172 2
QPSK
18675 6 0 20.59 0.164 2
1857.5 1 0 20.67 0.167 2
16-QAM
5 0 20.70 0.168 2
1 0 20.68 0.167 2
QPSK
Band 2 | 18900 6 0 20.47 0.160 2
15MHz | 1880 1 0 20.49 0.160 2
16-QAM
5 0 20.70 0.168 2
1 5 20.63 0.166 2
QPSK
19125 6 0 20.58 0.164 2
1902.5 1 5 20.67 0.167 2
16-QAM
5 1 20.70 0.168 2
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20M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.86 0.175 2
QPSK
18700 6 0 20.51 0.161 2
1860 1 0 20.67 0.167 2
16-QAM
5 0 20.57 0.163 2
1 0 20.91 0.177 2
QPSK
Band 2 | 18900 6 0 20.47 0.160 2
20MHz | 1880 1 0 20.61 0.165 2
16-QAM
5 0 20.68 0.167 2
1 5 20.77 0.171 2
QPSK
19100 6 0 20.58 0.164 2
1900 1 5 20.66 0.167 2
16-QAM
5 1 20.63 0.166 2
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Product LGA module
Test Item RF Output Power
Test Mode Mode 2: LTE Band 4
Date of Test 2020/09/27 Test Site SR12-H
Temperature (°C) | 24 Humidity (%RH) 67
1.4M
Channel o= = Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.63 0.168 1
QPSK
19957 6 0 18.77 0.109 1
1710.7 1 0 20.49 0.163 1
16-QAM
5 0 18.71 0.108 1
1 0 20.81 0.175 1
QPSK
Band 4 | 20175 6 0 18.77 0.109 1
1.4MHz | 1732.5 1 0 20.49 0.163 1
16-QAM
5 0 18.71 0.108 1
1 5 20.77 0.173 1
QPSK
20393 6 0 18.75 0.109 1
1754.3 1 5 20.17 0.151 1
16-QAM
5 1 18.65 0.106 1
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3M
Channel 2B e Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.79 0.174 1
QPSK
19965 6 0 18.67 0.107 1
1711.5 1 0 20.16 0.151 1
16-QAM
5 0 18.80 0.110 1
1 0 20.93 0.180 1
QPSK
Band 4 | 20175 6 0 18.84 0.111 1
3MHz | 1732.5 1 0 20.40 0.159 1
16-QAM
5 0 19.05 0.117 1
1 5 20.88 0.178 1
QPSK
20385 6 0 18.76 0.109 1
1753.5 1 5 19.77 0.138 1
16-QAM
5 1 18.86 0.112 1
5M
Channel = == Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 20.98 0.182 1
QPSK
19975 6 0 19.85 0.140 1
1712.5 1 0 20.97 0.182 1
16-QAM
5 0 19.93 0.143 1
1 0 21.11 0.187 1
QPSK
Band 4 | 20175 6 0 20.02 0.146 1
5MHz | 1732.5 1 0 21.06 0.185 1
16-QAM
5 0 20.20 0.152 1
1 5 21.05 0.185 1
QPSK
20375 6 0 19.89 0.142 1
1752.5 1 5 20.81 0.175 1
16-QAM
5 1 19.79 0.138 1
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10M
Channel 2B e Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 21.08 0.186 1
QPSK
20000 6 0 19.85 0.140 1
1715 1 0 20.85 0177 1
16-QAM
5 0 21.00 0.183 1
1 0 21.14 0.189 1
QPSK
Band 4 | 20175 6 0 19.90 0.142 1
10MHz | 1732.5 1 0 21.03 0.184 1
16-QAM
5 0 21.14 0.189 1
1 5 21.09 0.187 1
QPSK
20350 6 0 19.79 0.138 1
1750 1 5 20.84 0.176 1
16-QAM
5 1 20.91 0.179 1
15M
Channel = == Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 21.08 0.186 1
QPSK
20025 6 0 20.87 0177 1
1717.5 1 0 20.95 0.181 1
16-QAM
5 0 21.04 0.185 1
1 0 21.12 0.188 1
QPSK
Band 4 | 20175 6 0 20.99 0.182 1
15MHz | 1732.5 1 0 20.98 0.182 1
16-QAM
5 0 21.15 0.189 1
1 5 21.01 0.183 1
QPSK
20325 6 0 20.94 0.180 1
1747.5 1 5 20.89 0.178 1
16-QAM
5 1 20.92 0.179 1
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20M
Channel 2B e Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) EIRP EIRP
1 0 21.09 0.187 1
QPSK
20050 6 0 20.86 0.177 1
1720 1 0 20.97 0.182 1
16-QAM
5 0 21.02 0.184 1
1 0 21.21 0.192 1
QPSK
Band 4 | 20175 6 0 20.98 0.182 1
20MHz | 1732.5 1 0 21.06 0.185 1
16-QAM
5 0 21.12 0.188 1
1 5 21.12 0.188 1
QPSK
20300 6 0 20.88 0.178 1
1745 1 5 20.84 0.176 1
16-QAM
5 1 20.94 0.180 1
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Product LGA module
Test Item RF Output Power
Test Mode Mode 3: LTE Band 5
Date of Test 2020/09/27 Test Site SR12-H
Temperature (°C) | 24 Humidity (%RH) 67
1.4M
Channel = o= Conducted Output | RF Output Power | Limit
Band Freq. [Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 21.69 0.188 7
QPSK
20407 6 0 20.00 0.127 7
824.7 1 0 21.49 0.179 7
16-QAM
5 0 20.04 0.129 7
1 0 21.55 0.182 7
QPSK
Band 5 | 20525 6 0 19.83 0.122 7
1.4MHz | 836.5 1 0 21.27 0.171 7
16-QAM
5 0 19.78 0.121 7
1 5 21.68 0.187 7
QPSK
20643 6 0 19.92 0.125 7
848.3 1 5 20.71 0.150 7
16-QAM
5 1 20.04 0.129 7
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3M
Channel 25 2B Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 2212 0.207 7
QPSK
20415 6 0 19.98 0.127 7
825.5 1 0 21.17 0.167 7
16-QAM
5 0 20.18 0.133 7
1 0 21.80 0.193 7
QPSK
Band 5 | 20525 6 0 19.72 0.119 7
3MHz | 836.5 1 0 21.34 0.173 7
16-QAM
5 0 19.91 0.125 7
1 5 21.80 0.193 7
QPSK
20635 6 0 19.76 0.121 7
847.5 1 5 20.90 0.157 7
16-QAM
5 1 19.97 0.126 7
5M
Channel = = Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 22.15 0.209 7
QPSK
20425 6 0 21.05 0.162 7
826.5 1 0 21.99 0.201 7
16-QAM
5 0 21.32 0.173 7
1 0 21.95 0.200 7
QPSK
Band 5 | 20525 6 0 20.84 0.155 7
5MHz | 836.5 1 0 21.78 0.192 7
16-QAM
5 0 21.03 0.161 7
1 5 21.64 0.186 7
QPSK
20625 6 0 20.75 0.151 7
846.5 1 5 21.66 0.187 7
16-QAM
5 1 20.85 0.155 7
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10M
Channel 25 2B Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 22.16 0.209 7
QPSK
20450 6 0 20.95 0.158 7
829 1 0 21.98 0.201 7
16-QAM
5 0 22.02 0.203 7
1 0 22.19 0.211 7
QPSK
Band 5 | 20525 6 0 20.92 0.157 7
10MHz | 836.5 1 0 21.94 0.199 7
16-QAM
5 0 22.06 0.205 7
1 5 21.94 0.199 7
QPSK
20600 6 0 20.74 0.151 7
844 1 5 21.57 0.183 7
16-QAM
5 1 21.79 0.192 7
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Product LGA module
Test Item RF Output Power
Test Mode Mode 4: LTE Band 12
Date of Test 2020/09/27 Test Site SR12-H
Temperature (°C) | 24 Humidity (%RH) 67
1.4M
Channel = —= Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 21.40 0.119 3
QPSK
23017 6 0 19.88 0.084 3
699.7 1 0 21.16 0.112 3
16-QAM
5 0 20.28 0.092 3
1 0 21.68 0.126 3
QPSK
Band 12| 23095 6 0 19.89 0.084 3
1.4MHz | 707.5 1 0 21.16 0.112 3
16-QAM
5 0 19.89 0.084 3
1 5 21.30 0.116 3
QPSK
23173 6 0 20.08 0.087 3
715.3 1 5 20.84 0.104 3
16-QAM
5 1 19.89 0.084 3
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3M
Channel e 2 Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 21.88 0.132 3
QPSK
23025 6 0 19.90 0.084 3
700.5 1 0 21.52 0.122 3
16-QAM
5 0 19.99 0.086 3
1 0 21.92 0.134 3
QPSK
Band 12| 23095 6 0 19.84 0.083 3
3MHz 707.5 1 0 21.09 0.110 3
16-QAM
5 0 19.89 0.084 3
1 5 21.80 0.130 3
QPSK
23165 6 0 19.90 0.084 3
714.5 1 5 21.17 0.112 3
16-QAM
5 1 19.72 0.081 3
5M
Channel == = Conducted Output | RF Output Power | Limit
Band Freq. [Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 22.01 0.136 3
QPSK
23035 6 0 20.91 0.106 3
701.5 1 0 22.07 0.138 3
16-QAM
5 0 21.30 0.116 3
1 0 21.35 0.117 3
QPSK
Band 12| 23095 6 0 20.95 0.107 3
5MHz 707.5 1 0 21.89 0.133 3
16-QAM
5 0 20.94 0.107 3
1 5 21.85 0.132 3
QPSK
23155 6 0 20.94 0.107 3
713.5 1 5 21.89 0.133 3
16-QAM
5 1 20.64 0.100 3
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10M
Channel e 2 Conducted Output | RF Output Power | Limit
Band Freq. |Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 21.98 0.136 3
QPSK
23060 6 0 20.35 0.093 3
704 1 0 21.70 0.127 3
16-QAM
5 0 21.59 0.124 3
1 0 22.22 0.143 3
QPSK
Band 12| 23095 6 0 20.34 0.093 3
10MHz | 707.5 1 0 21.23 0.114 3
16-QAM
5 0 21.59 0.124 3
1 5 21.95 0.135 3
QPSK
23130 6 0 20.46 0.095 3
711 1 5 21.35 0.117 3
16-QAM
5 1 21.36 0.117 3
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Product LGA module
Test Item RF Output Power
Test Mode Mode 5: LTE Band 13
Date of Test 2020/09/27 Test Site SR12-H
Temperature (°C) | 24 Humidity (%RH) |67
5M
Channel = = Conducted Output | RF Output Power | Limit
Band Freq. | Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 21.92 0.139 3
QPSK
23205 6 0 20.90 0.110 3
779.5 1 0 21.74 0.133 3
16-QAM
5 0 20.97 0.112 3
1 0 21.90 0.138 3
QPSK
Band 13| 23230 6 0 20.85 0.109 3
5MHz 782 1 0 21.62 0.130 3
16-QAM
5 0 20.99 0.112 3
1 5 21.83 0.136 3
QPSK
23255 6 0 20.93 0.111 3
784.5 1 5 21.81 0.136 3
16-QAM
5 1 21.08 0.115 3
10M
Channel = = Conducted Output | RF Output Power | Limit
Band Freq. | Modulation Power (W) (W)
No. | offset
(MHz) (dBm) ERP ERP
1 0 22.16 0.147 3
QPSK
6 0 20.75 0.106 3
1 0 21.63 0.130 3
16-QAM
Band 13| 23230 5 0 21.87 0.137 3
10MHz 782 1 5 22.12 0.146 3
QPSK
6 0 20.99 0.112 3
1 5 21.78 0.135 3
16-QAM
5 1 21.86 0.137 3
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4.

4.1.

4.2.

4.3.

Occupied Bandwidth

Test Setup
EUT Directional CMW 500
Coupler
| IS—
Spectrum
Analyzer

Test Procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

3. The 26 dB bandwidth and 99% occupied bandwidth of the low & middle & high channel
for the highest RF powers were measured.

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 4.2 & 4.3
ANSI C63.26: 2015 Sub-clause 5.4.3 & 5.4.4
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4.4. Test Result

Product LGA module
Test Item Occupied Bandwidth
Test Mode Mode 1: LTE Band 2
Date of Test 2020/09/29 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) 67
LTE Band 2
Bandwidth ) Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
1850.7 1.234 1.082 N/A
QPSK 1880.0 1.233 1.077 N/A
1909.3 1.231 1.076 N/A
4 1850.7 1.065 0.905 N/A
16-QAM 1880.0 1.065 0.904 N/A
1909.3 1.082 0.909 N/A
1851.5 1.228 1.077 N/A
QPSK 1880.0 1.224 1.077 N/A
1908.5 1.226 1.077 N/A
M 1851.5 1.059 0.904 N/A
16-QAM 1880.0 1.065 0.905 N/A
1908.5 1.055 0.903 N/A
1852.5 1.239 1.086 N/A
QPSK 1880.0 1.240 1.085 N/A
1907.5 1.226 1.074 N/A
oM 1852.5 1.120 0.909 N/A
16-QAM 1880.0 1.083 0.905 N/A
1907.5 1.078 0.906 N/A
1855.0 1.237 1.089 N/A
QPSK 1880.0 1.247 1.090 N/A
1905.0 1.255 1.078 N/A
10M 1855.0 1.170 0.924 N/A
16-QAM 1880.0 1.156 0.920 N/A
1905.0 1.094 0.911 N/A
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. Measure Level o
Bandwidth ) Frequency Limit
Modulation (MHz)
(MHZz) (MHz) (MHZz)
26dB BW 99% BW

1857.5 1.299 1.102 N/A

QPSK 1880.0 1.285 1.095 N/A

15M 1902.5 1.262 1.105 N/A
1857.5 1.131 0.927 N/A

16-QAM 1880.0 1.182 0.932 N/A

1902.5 1.111 0.930 N/A

1860.0 1.301 1.106 N/A

QPSK 1880.0 1.300 1.108 N/A

1900.0 1.269 1.103 N/A

20M

1860.0 1.221 0.918 N/A

16-QAM 1880.0 1.179 0.917 N/A

1900.0 1.138 0.943 N/A
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B2_CH18607_1.4M_QPSK_6RB0O

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:00:45PM Sep 29, 2020
[Center Freq 1.850700000 GHz | Center Freq: 1.850700000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 R v v o 1.850700000 GHz
0.00
-10.0
-20.0
\r-MH
-30.0 Wwﬂrﬂ\maﬂ"‘”ﬁ WW
-40.0
-50.0
-£0.0
Center 1.851 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
|Auto Man
Occupied Bandwidth Total Power 25.8 dBm
1.0820 MHz Freq Offset
Transmit Freq Error 276 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.234 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:01:27 PM Sep 29, 2020
[Center Freq 1.850700000 GHz | Center Freq: 1.850700000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 YTV ALY (e A 1.850700000 GHz
0.00
-10.0
-20.0 J’! \H‘-‘l.-:
300 VS pr..f\f"J [MWrarnn,,
30, lr,_, g 17 o]
-40.0
-50.0
-60.0
Center 1.851 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
JAuto Man
Occupied Bandwidth Total Power 25.7 dBm
905.24 kHz Freq Offset,
Transmit Freq Error -92.796 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.065 MHz x dB -26.00 dB
ISTATUS
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B2_CH18900_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:02:45PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 e N e v o W W 1.880000000 GHz
0.00
-10.0 /
-20.0
300 / W"‘”\"‘-r"‘r-fw-rw
Ww«ww
-40.0
-50.0
-£0.0
Center 1.88 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
|Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0778 MHz Freq Offset
Transmit Freq Error 2.389 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.233 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:02:10 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 P Y, ST W gy 1.880000000 GHz
0.00
-10.0
7 N
Eil] Wﬂ'\mﬁ"/ MY,
0= e AT ‘,T
-40.0
-50.0
-60.0
Center 1.88 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
JAuto Man
Occupied Bandwidth Total Power 25.8 dBm
904.70 kHZ Freq Offset
Transmit Freq Error -92.644 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.065 MHz x dB -26.00 dB
ISTATUS
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B2_CH19193_1.4M_QPSK_6RB0O

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:03:18PM Sep 29, 2020
[Center Freq 1.909300000 GHz | Center Freq: 1.908300000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 PP e o V] 1.909300000 GHz
0.00
-10.0 /’ \
200 M,
=00 - Vni""ﬂ m’\' LA AN
{"MM 7] e
-40.0
-50.0
-£0.0
Center 1.909 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0764 MHz Freq Offset
Transmit Freq Error -328 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.231 MHz x dB -26.00 dB
MSG STATUS
B2_CH19193_1.4M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:03:46 PM Sep 29, 2020
[Center Freq 1.909300000 GHz | Center Freq: 1.908300000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T LA B G 1.909300000 GHz
0.00 /
-10.0
-20.0 M"‘/ M
300 A ety 1m1"1"‘”M A M by
-40.0 W
-50.0
-60.0
Center 1.909 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
909.82 kHZ Freq Offset
Transmit Freq Error 91.011 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.082 MHz x dB -26.00 dB
ISTATUS
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B2_CH18615_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:05:47 PM Sep 29, 2020
[Center Freq 1.851500000 GHz | Center Freq: 1.851500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 N 1.851500000 GHz
0.00
-10.0
-20.0 I!
=00 W/ M e
00 M“MW |
s | it ety Prreletig, ol
-£0.0
Center 1.852 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.9 dBm
1.0777 MHz Freq Offset
Transmit Freq Error -634.20 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.228 MHz x dB -26.00 dB
MSG STATUS
B2 CH18615_3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:06:28PM Sep 29, 2020
[Center Freq 1.851500000 GHz | Center Freq: 1.851500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 var 1.851500000 GHz
0.00
-10.0
-20.0 \
st b
-30.0 T e
00 B ¥olsal % ]
500 Wf“ﬂdm [ g,
-60.0
Center 1.852 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 24.7 dBm
904.28 kHZ Freq Offset
Transmit Freq Error -727.67 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.059 MHz x dB -26.00 dB
ISTATUS
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B2_CH18900_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:08:10 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 Wapmriged 1.880000000 GHz
0.00
-10.0
-20.0 /
-30.0 f, M‘""‘:\m
-40.0 JMW WW_M
200 WNM WMM"‘
-£0.0
Center 1.88 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.6 dBm
1.0777 MHz Freq Offset
Transmit Freq Error -634.37 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.224 MHz x dB -26.00 dB
MSG STATUS
B2 CH18900_3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:07:20 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T ide 1.880000000 GHz
0.00
-10.0
-20.0 Hlll
-30.0 .-W-“""} W‘F%
400 e mM‘I’T’PW T"\"’T"""m-«.__
sno Pt W%.T#WMW"““» e
-60.0
Center 1.88 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 24.8 dBm
905.59 kHZ Freq Offset
Transmit Freq Error -728.19 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.065 MHz x dB -26.00 dB
ISTATUS
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B2_CH19185_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:09:15PM Sep 29, 2020
[Center Freq 1.908500000 GHz | Center Freq: 1.908500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.908500000 GHz
Promacaontd
0.00
-10.0
-20.0
00 AT MVMWW\I"W
-40.0 ad ity i -
500 g P
-£0.0
Center 1.909 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.7 dBm
1.0777 MHz Freq Offset
Transmit Freq Error 624.41 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.226 MHz x dB -26.00 dB
MSG STATUS
B2_CH19185 3M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:09:52PM Sep 29, 2020
[Center Freq 1.908500000 GHz | Center Freq: 1.908500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 Tty 1.908500000 GHz
0.00
-10.0
-20.0 _M‘Jj M
-30.0 o !r‘\Iru '
" . merﬁf‘ i |
00 et R e T e
-60.0
Center 1.909 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 24.8 dBm
903.27 kHZ Freq Offset
Transmit Freq Error 712.54 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.055 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18625 5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:11:21PM Sep 29, 2020
[Center Freq 1.852500000 GHz | Center Freq: 1.852500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 EEE AT 1.852500000 GHz
0.00
-10.0
-20.0
300 \n_/\h!‘j WVJH 8
-40.0 "frh ﬁw W% g
I T I[‘T“mewm
-£0.0
Center 1.853 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0864 MHz Freq Offset
Transmit Freq Error  -1.7162 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.239 MHz x dB -26.00 dB
MSG STATUS
B2 CH18625 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:12:06 PM Sep 29, 2020
[Center Freq 1.852500000 GHz | Center Freq: 1.852500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T 1.852500000 GHz
0.00
-10.0
-20.0 \\MW
-30.0 L
400 %M'\]
0.0 % T Wﬁ”'ih
-60.0
Center 1.853 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.0 dBm
909.56 kHZ Freq Offset
Transmit Freq Error ~ -1.8051 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.120 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18900_5M_QPSK_6RB0

wm Keysight Spectrum Analyzer - Occupied BW ==
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:13:32PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq

10.0 e 1.880000000 GHz

w{Alndrye]
0.00

-10.0

-20.0 ;

300 ﬂnﬂ)‘f W'AFL‘J.

00 e T T
TSGR

-50.0 T
-£0.0 ‘
Center 1.88 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0853 MHz Freq Offset
Transmit Freq Error  -1.7160 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.240 MHz x dB -26.00 dB
MSG STATUS
B2_CH18900_5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:12:51 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 W 1.880000000 GHz
0.00

100
KAl 11 \um
300 mW'I"‘l'“‘T
-40.0 W 1 m"r-“-

+

ety | gl

500 e
-60.0
Center 1.88 GHz Span 10 MHz CF Ste
[#Res BW 15 kHz #VEBW 47 kHz sweep 5467 ms|| 4 coomoope
JAuto Man
Occupied Bandwidth Total Power 25.9 dBm
905.65 kHZ Freq Offset
Transmit Freq Error ~ -1.8059 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.083 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH19175_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:14:22PM Sep 29, 2020
[Center Freq 1.907500000 GHz | Center Freq: 1.907500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 WM 1.907500000 GHz
0.00
-10.0
-20.0 \'.
00 o P
-40.0 i '-«W
. W1 bl ] I 1
B T T L
-£0.0
Center 1.908 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0740 MHz Freq Offset
Transmit Freq Error 1.7036 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.226 MHz x dB -26.00 dB
MSG STATUS
B2_CH19175 5M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:14:58PM Sep 29, 2020
[Center Freq 1.907500000 GHz | Center Freq: 1.907500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 ﬂ 1.907500000 GHz
0.00 |
-10.0
-20.0 /( \‘."
iy
-30.0 e v
400 il J [T teponed
I Fr=f—H
a0 N TIPS, Lo lmau i
diiilTs R I
-60.0
Center 1.908 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.8 dBm
906.87 kHz Freq Offset,
Transmit Freq Error 1.7901 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.078 MHz x dB -26.00 dB

STATUS.
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Report No.: 2090881R-E3042110012

B2_CH18650_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:16:38PM Sep 29, 2020
[Center Freq 1.855000000 GHz | Center Freq: 1.855000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.855000000 GHz
0.00
-10.0
-20.0 \W
-30.0 L
-40.0 i "NW M‘I‘l“’“
P A P LT v,
IR L T YT S P
-£0.0
Center 1.855 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.4 dBm
1.0897 MHz Freq Offset
Transmit Freq Error  -3.7826 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.237 MHz x dB -26.00 dB
MSG STATUS
B2_CH18650_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:15:59 PM Sep 29, 2020
[Center Freq 1.855000000 GHz | Center Freq: 1.855000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 = 1.855000000 GHz
0.00
-10.0
-20.0 L
-30.0 fdﬂ h«
-40.0 “",,mrf f
Rl i}
oo gl AR L e
50.0 i L e
Center 1.855 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 25.3 dBm
924.65 kHZ Freq Offset
Transmit Freq Error ~ -3.8760 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.170 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18900_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:17:49PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.880000000 GHz
0.00
-10.0
-20.0 ,J \1,\,\
-30.0
o
400 ¥ %"W‘-W
500 ny L
hails AT . T Lsw
-£0.0
Center 1.88 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.4 dBm
1.0901 MHz Freq Offset
Transmit Freq Error  -3.7826 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.247 MHz x dB -26.00 dB
MSG STATUS
B2_CH18900_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:20:55PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0
= 1.880000000 GHz
0.00
-10.0 ‘j L\
-20.0 f
-30.0 ,J' \“‘
400 f"""w( [
L™ R
500 m./“v""f P
T bl deark
-60.0
Center 1.88 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 25.7 dBm
920.12 kHZ Freqoffset
Transmit Freq Error ~ -3.8743 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.156 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH19150_10M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:24:09 PM Sep 29, 2020
[Center Freq 1.905000000 GHz | Center Freq: 1.905000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 i 1.905000000 GHz
0.00
-10.0
-20.0
-30.0 ﬂ
400 M,M wu"’"“n
500 - ru"ﬁ’N w\’\"\w\
YRR RS RSy o A
-£0.0
Center 1.905 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.7 dBm
1.0781 MHz Freq Offset
Transmit Freq Error 3.7702 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.255 MHz x dB -26.00 dB
MSG STATUS
B2_CH19150_10M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:21:48PM Sep 29, 2020
[Center Freq 1.905000000 GHz | Center Freq: 1.905000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 = 1.905000000 GHz
0.00
-10.0
-20.0 \
-30.0 Fi‘ FW\
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500 provsf Y NT.L‘ T2,
T R " DT I
-60.0 =
Center 1.905 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 25.0 dBm
911.91 kHZ Freqoffset
Transmit Freq Error 3.8666 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.094 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18675_15M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:31:04 PM Sep 29, 2020
[Center Freq 1.857500000 GHz | Center Freq: 1.857500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.857500000 GHz
0.00
-10.0
-20.0 \\h
-30.0
-40.0 h‘“—
-50.0 Wu»‘nw ‘\""\-« v
0.0 Pt tenaneantit ] i " :
Center 1.858 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.0 dBm
1.1021 MHz Freq Offset
Transmit Freq Error  -6.0279 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.299 MHz x dB -26.00 dB
MSG STATUS
B2_CH18675_15M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:30:09 PM Sep 29, 2020
[Center Freq 1.857500000 GHz | Center Freq: 1.857500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 m 1.857500000 GHz
0.00
-10.0
-20.0
o s
500 YT ,‘/\/\/‘H "\'\'\.’\N’h
-60.0 = .
Center 1.858 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.9 dBm
927.33 kHZ Freq Offset
Transmit Freq Error  -6.1266 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.131 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18900_15M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:31:56 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.880000000 GHz
0.00
-10.0
-20.0
-30.0 \\IL'
-40.0 | I'-'l
500 'fnn M1"\u
500 MM-N\N‘W n"‘»\"ﬂ Aol sy it
Center 1.88 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.0 dBm
1.0955 MHz Freq Offset
Transmit Freq Error  -6.0310 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.285 MHz x dB -26.00 dB
MSG STATUS
B2_CH18900_15M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:33:48PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T 1.880000000 GHz
0.00
-10.0
-20.0 f \
-30.0 oy
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-60.0 -\4\'\’\%\.
e [t e Mu x . e ettt )
Center 1.88 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.3 dBm
932.65 kHz Freq Offset,
Transmit Freq Error ~ -6.1288 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.182 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH19125_15M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:36:03PM Sep 29, 2020
[Center Freq 1.902500000 GHz | Center Freq: 1.902500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.902500000 GHz
0.00 ™
-10.0
-20.0
-30.0 H‘,\
-40.0 Ffj %,
500 v.w‘"" H‘]\m
o [t A L . WW %\..vw.-...x N ")
Center 1.903 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.1 dBm
1.1058 MHz Freq Offset
Transmit Freq Error 6.0216 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.262 MHz x dB -26.00 dB
MSG STATUS
B2_CH19125_15M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:35:18PM Sep 29, 2020
[Center Freq 1.902500000 GHz | Center Freq: 1.902500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 v 1.902500000 GHz
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600 L P T e T A T
Center 1.903 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.0 dBm
930.43 kHz Freq Offset,
Transmit Freq Error 6.1099 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.111 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18700_20M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW

[N |

X RL | RF [s0a ac | | [ SENSE:INT] ALIGN AUTO  [11:38:09 PM Sep 29, 2020
|Center Freq 1.860000000 GH=z | Center Freq: 1.860000000 GHz Radio Std: None

] Trig: Free Run Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
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Center 1.86 GHz Span 40 MHz CFE Ste
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MH':
|Auto Man
Occupied Bandwidth Total Power 24.0 dBm
1.1069 MHz Freq Offset
Transmit Freq Error  -8.1013 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.301 MHz x dB -26.00 dB
MSG STATUS
B2_CH18700_20M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:37:15PM Sep 29, 2020
[Center Freq 1.860000000 GHz | Center Freq: 1.860000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 o 1.860000000 GHz
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600 WW oy, 5 i L g A
Center 1.86 GHz Span 40 MHz CF Ste
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MH':
JAuto Man
Occupied Bandwidth Total Power 24.4 dBm
918.62 kHZ Freqoffset
Transmit Freq Error ~ -8.1997 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.221 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH18900_20M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW

[N |

X RL | RF [s0a ac | | [ SENSE:INT]

ALIGN AUTO

|11:EE:55 PM Sep 29, 2020

[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz
T Trig: FreeRun
‘ #IFGain:Low #Atten: 40 dB

Avg|Hold:>1/1
Ext Gain: -4.00 dB

Radio 5td: None

Radio Device: BTS

10 dBidiv Ref 30.00 dBm
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Center 1.88 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 23.6 dBm
1.1082 MHz Freq Offset
Transmit Freq Error  -8.1008 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.300 MHz x dB -26.00 dB
MSG STATUS
B2_CH18900 20M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:40:29 PM Sep 29, 2020
[Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 o 1.880000000 GHz
0.00
-10.0

-20.0 Jf \

-30.0 lrj

CF Step
4.000000 MHz

[Auto Man

Freq Offset
0 Hz|

-40.0
500 v‘f\r“fv‘/‘r “L\"“‘\n
s00 WW Y B R
Center 1.88 GHz Span 40 MHz
ftRes BW 15 kHz #VBW 47 kHz Sweep 218.7 ms|

Occupied Bandwidth Total Power 24.8 dBm

917.68 kHz
Transmit Freq Error -8.1994 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.179 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B2_CH19100_20M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:42:40 PM Sep 29, 2020
[Center Freq 1.900000000 GHz | Center Freq: 1.900000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 A 1.900000000 GHz
0.00 ™
-10.0
-20.0
-30.0 "J
400 J') \‘\
o N T
e NP Y P ! M_A:»WW‘ M, AL
Center 1.9 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.3 dBm
1.1030 MHz Freq Offset
Transmit Freq Error 8.0953 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.269 MHz x dB -26.00 dB
MSG STATUS
B2_CH19100_20M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:41:37 PM Sep 29, 2020
[Center Freq 1.900000000 GHz | Center Freq: 1.900000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 ™ 1.900000000 GHz
0.00
-10.0
-20.0
-30.0
400 HJ \\‘\
500 r-f*r.‘r ‘w\"’\w
600 - N WW IMMM
Center 1.9 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.0 dBm
943.27 kHZ Freq Offset
Transmit Freq Error 8.1802 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.138 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

Product LGA module
Test Item Occupied Bandwidth
Test Mode Mode 2: LTE Band 4
Date of Test 2020/09/29~2020/09/30 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) |67
LTE Band 4
Bandwidth ) Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
1710.7 1.233 1.078 N/A
QPSK 1732.5 1.233 1.079 N/A
1754.3 1.234 1.076 N/A
1M 1710.7 1.063 0.905 N/A
16-QAM 1732.5 1.064 0.904 N/A
1754.3 1.114 0.904 N/A
1711.5 1.226 1.078 N/A
QPSK 1732.5 1.222 1.077 N/A
1753.5 1.248 1.077 N/A
M 1711.5 1.060 0.905 N/A
16-QAM 1732.5 1.058 0.904 N/A
1753.5 1.053 0.904 N/A
1712.5 1.262 1.086 N/A
QPSK 1732.5 1.244 1.079 N/A
1753.5 1.226 1.073 N/A
oM 1712.5 1.103 0.908 N/A
16-QAM 1732.5 1.112 0.909 N/A
1753.5 1.071 0.907 N/A
1715.0 1.242 1.088 N/A
QPSK 1732.5 1.243 1.090 N/A
1750.0 1.251 1.077 N/A
10M 1715.0 1.157 0.918 N/A
16-QAM 1732.5 1.166 0.917 N/A
1750.0 1.094 0.909 N/A
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Report No.: 2090881R-E3042110012

. Measure Level o
Bandwidth ) Frequency Limit
Modulation (MHz)
(MHZz) (MHz) (MHZz)
26dB BW 99% BW

1717.5 1.279 1.102 N/A

QPSK 1732.5 1.299 1.099 N/A

15M 1747.5 1.277 1.109 N/A
1717.5 1.207 0.916 N/A

16-QAM 1732.5 1.163 0.927 N/A

1747.5 1.076 0.918 N/A

1720.0 1.308 1.105 N/A

QPSK 1732.5 1.313 1.108 N/A

1745.0 1.267 1.104 N/A

20M

1720.0 1.159 0.917 N/A

16-QAM 1732.5 1.170 0.917 N/A

1745.0 1.130 0.942 N/A
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Report No.: 2090881R-E3042110012

B4_CH19957_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:44:32PM Sep 29, 2020
[Span 3.0000 MHz | Center Freq: 1.740700000 GHz Radio Std: None Span
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS Span
3.0000 MHz|
10 dBidiv Ref 30.00 dBm
Log
200
100 ey Y L W
0.00
-10.0 /1
Vi F
-20.0 ull Span|
00 Nn/ R e
-40.0 M
-50.0
-£0.0
Center 1.711 GHz Span 3 MHz
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms LastSpan
Occupied Bandwidth Total Power 25.9 dBm
1.0781 MHz
Transmit Freq Error 2.132 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.233 MHz x dB -26.00 dB
MSG STATUS
B4 CH19957 1.4M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:45:17 PM Sep 29, 2020
[Span 3.0000 MHz | Center Freq: 1.710700000 GHz Radio Std: None Span
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS Span
3.0000 MHz|
10 dBidiv Ref 30.00 dBm
Log
200
100 [ e T e Al o ]
0.00 \
-10.0 I{ \\_‘
Bt} - Full Span
200 o, ,,T’}‘"anj M‘T’vmm
| A Y
-40.0
-50.0
-60.0
Center 1.711 GHz Span 3 MHz
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| LastSpan
Occupied Bandwidth Total Power 25.9 dBm
905.08 kHz
Transmit Freq Error -92.661 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.063 MHz x dB -26.00 dB

STATUS.
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Report No.: 2090881R-E3042110012

B4_CH201

75_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:46:48PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 [T e A e 1.732500000 GHz
0.00
-10.0
-20.0
RN
300 \,,..M B S SERE
WWHJ‘
-40.0
-50.0
-£0.0
Center 1.733 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 26.2 dBm
1.0791 MHz Freq Offset
Transmit Freq Error 1.410 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.233 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:46:00 PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 i e TN A i w ] 1.732500000 GHz
0.00 \
-10.0
7 S
| I, U A
- ,.TH 'u vy L
-40.0
-50.0
-60.0
Center 1.733 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 26.0 dBm
904.72 kHZ Freq Offset
Transmit Freq Error -92.502 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.064 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20393_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:47:39PM Sep 29, 2020
[Center Freq 1.754300000 GHz | Center Freq: 1.754300000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
oo PSS Y Ly e e 1754300000 GHz
0.00
-10.0 /' ‘l\
S
-20.0
B e ;m’r hl'\'\l""”\"wun}
At S e T e
-40.0
-50.0
-£0.0
Center 1.754 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0766 MHz Freq Offset
Transmit Freq Error -346 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.234 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20393_1.4M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:48:13PM Sep 29, 2020
[Center Freq 1.754300000 GHz | Center Freq: 1.7564300000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 g T e 1.754300000 GHz
0.00 ‘/ \\
-10.0
B o Mo,
=00 WV‘\’\-’W Wale ¥,
T fere e P T m
-40.0
-50.0
-60.0
Center 1.754 GHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 26.0 dBm
904.26 kHZ Freq Offset
Transmit Freq Error 88.055 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.114 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH19965_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [ 500 | SENSE:INT] | ALIGN AUTO  [11:49:36 PM Sep 29, 2020
[Center Freq 1.711500000 GHz | Center Freq: 1.741500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 v 1711500000 GHz,
0.00
-10.0
-20.0 f}
-30.0 i
400 g ! Wwﬁ"ﬂ
-50.0 [ M WW‘"‘T"
-£0.0
Center 1.712 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.8 dBm
1.0786 MHz Freq Offset
Transmit Freq Error -634.62 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.226 MHz x dB -26.00 dB
MSG STATUS
B4 CH19965 3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:50:21 PM Sep 29, 2020
[Center Freq 1.711500000 GHz | Center Freq: 1.711500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 Tl 1.711500000 GHz
Dol
0.00
-10.0
-20.0 \1
! oy
™ A e
400 ”W Tt
00 WW’!"" W"ﬂﬁp—w T
-60.0
Center 1.712 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 24.8 dBm
905.85 kHZ Freq Offset
Transmit Freq Error -728.15 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.060 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20175_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:52:04 PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 T 1.732500000 GHz
0.00
-10.0 /{
-20.0
-30.0 ,f{ My.
400 il Loty
i ! T
50,0 i L (I
-£0.0
Center 1.733 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.1 dBm
1.0774 MHz Freq Offset
Transmit Freq Error -634.39 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.222 MHz x dB -26.00 dB
MSG STATUS
B4 CH20175_3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:51:14 PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 Iy 1.732500000 GHz
0.00
-10.0
-20.0 \
it o,
-30.0 gt Yoy
400 TMW W 1
o e TP sy,
-60.0
Center 1.733 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.1 dBm
904.71 kHZ Freq Offset
Transmit Freq Error -727.76 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.058 MHz x dB -26.00 dB
ISTATUS

wsG| i) File <PICTURE.PNG> saved
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Report No.: 2090881R-E3042110012

B4_CH20385_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:53:06 PM Sep 29, 2020
[Center Freq 1.753500000 GHz | Center Freq: 1.753500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.753500000 GH:
0.00 d .
-10.0
-20.0
-30.0 JI \L‘”"'\W
-40.0 “ M L e
A Pt
500 W‘W’m‘"’ﬂk :
-£0.0
Center 1.754 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.6 dBm
1.0771 MHz Freq Offset
Transmit Freq Error 621.29 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.248 MHz x dB -26.00 dB
MSG STATUS
B4 CH20385 3M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:54:02PM Sep 29, 2020
[Center Freq 1.753500000 GHz | Center Freq: 1.763500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 [ 1.753500000 GHz,
0.00
-10.0
-20.0
b
0.0 it M"’.’% Lt
_40.0 MT W"‘”‘T.
. J‘WMW TR
-60.0
Center 1.754 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 24.6 dBm
904.69 kHZ Freq Offset
Transmit Freq Error 714.39 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.053 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH19975 5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:56:02PM Sep 29, 2020
[Center Freq 1.712500000 GHz | Center Freq: 1.742500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 i ] 1.712500000 GHz
0.00
-10.0
-20.0 / \
300 ‘ N"""./{ m“w"v”“
400 M WWW‘“
s % Amw,. o
-£0.0
Center 1.713 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.8 dBm
1.0860 MHz Freq Offset
Transmit Freq Error  -1.7158 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.262 MHz x dB -26.00 dB
MSG STATUS
B4 CH19975 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:55:19PM Sep 29, 2020
[Center Freq 1.712500000 GHz | Center Freq: 1.712500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 -l 1.712500000 GHz
0.00
-10.0
-20.0 / \,-1
-30.0 J’“Nf w"'“‘""“
_40.0 L | L T
500 WW‘W’!"‘.’\H- ¥
-60.0
Center 1.713 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.1 dBm
908.33 kHz Freq Offset,
Transmit Freq Error  -1.8057 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.103 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20175_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:56:44 PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 v 1.732500000 GHz
0.00
-10.0 f
-20.0
300 l...ﬂ‘“.f! WT"M.
I I (LTI S
T Lt LS
-£0.0
Center 1.733 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0791 MHz Freq Offset
Transmit Freq Error  -1.7153 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.244 MHz x dB -26.00 dB
MSG STATUS
B4 CH20175 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [11:57:27 PM Sep 29, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 ot 1.732500000 GHz
0.00
-10.0
-20.0 ]1‘«,-.
300 v W
_40.0 M’W WM
-60.0 'T"' Pwas
-60.0
Center 1.733 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.2 dBm
909.21 kHZ Freqoffset
Transmit Freq Error  -1.8054 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.112 MHz x dB -26.00 dB
ISTATUS

wsG| i) File <PICTURE.PNG> saved
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Report No.: 2090881R-E3042110012

B4_CH20375_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
M RC | RF [500 ac | | SENSE:INT] [ ALIGN AUTO  [11:59:01 PM Sep 28, 2020
[Center Freq 1.752500000 GHz | Center Freq: 1.752500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 R 1.762500000 GHz
0.00
-10.0
-20.0 \
300 - V'J'\W\I.w,.
400 W'u“i“v(r”"' o WWN
oo ol e A
TR T T il
-B0.0
Center 1.753 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.7 dBm
1.0737 MHz Freq Offset
Transmit Freq Error 1.7032 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.226 MHz x dB -26.00 dB
MSG STATUS
B4 CH20375 5M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [11:58:19PM Sep 29, 2020
[Center Freq 1.752500000 GHz | Center Freq: 1.762500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 \,\ 1.7562500000 GHz
0.00 f
-10.0
-20.0 ﬁ"; %
300 o M’“"‘."y.
-40.0 :‘-ﬂﬂr‘f“”"‘w WWTWH‘TT
-50.0 Jreomie i G R | B
-60.0
Center 1.753 GHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 KHz Sweep 54.67 ms| 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.7 dBm
907.59 kHZ Freq Offset
Transmit Freq Error 1.7899 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.071 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20000_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:00:21 AMSep 30, 2020
[Center Freq 1.715000000 GHz | Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.715000000 GHz
0.00
-10.0
-20.0
-30.0 MA"‘"H»
-40.0 lna
| b,
O e e
oo | PR [P Y
Center 1.715 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i Auto Man
Occupied Bandwidth Total Power 24.5 dBm
1.0884 MHz Freq Offset
Transmit Freq Error  -3.7828 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.242 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:01:12 AM Sep 30, 2020
[Center Freq 1.715000000 GHz | Center Freq: 1.715000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 = 1.715000000 GHz
0.00

-10.0
J

-20.0 f,. ...,hh
-30.0
o ﬁff“ FTMM
0.0 o ™| e
r LT VST S "
-60.0
Center 1.715 GHz Span 20 MHz CF Ste
[#Res BW 15 kHz #VEBW 47 kHz sweep 109.3ms|| 5 oomoo
JAuto Man
Occupied Bandwidth Total Power 25.6 dBm
918.77 kHZ Freqoffset
Transmit Freq Error ~ -3.8738 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.157 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20175_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:02:31 AM Sep 30, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.732500000 GHz
0.00
-10.0
-20.0 ; 1\1
5 i
30.0 M‘J M
-40.0 Jr ey
P I U TV
oy I T Lt b iy ",
-£0.0
Center 1.733 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.6 dBm
1.0902 MHz Freq Offset
Transmit Freq Error  -3.7825 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.243 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20175_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:01:49 AMSep 30, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 1.732500000 GHz
0.00 ™
-10.0
-20.0 ’r‘., W“\,
-30.0 s
400 Lot W"'I‘T"}x
500 r Nmmwhm .
a0 1 HWW.‘HJII W dadel
Center 1.733 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 25.6 dBm
917.70 kHZ Freqoffset
Transmit Freq Error ~ -3.8775 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.166 MHz x dB -26.00 dB

STATUS.
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Report No.: 2090881R-E3042110012

B4_CH20350_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:03:26 AM Sep 30, 2020
[Center Freq 1.750000000 GHz | Center Freq: 1.750000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 N 1.750000000 GHz
0.00
-10.0
-20.0
-30.0 /
-40.0 ik
i iR
s " !
. Mot Sty et [T L
-£0.0
Center 1.75 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.2 dBm
1.0775 MHz Freq Offset
Transmit Freq Error 3.7697 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.251 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20350_10M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:04:13 AM Sep 30, 2020
[Center Freq 1.750000000 GHz | Center Freq: 1.760000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 1.750000000 GHz
0.00
-10.0
-20.0
300 JJJ’/H N\IL
-40.0 MT“‘WT-W
500 m"ﬁmw | Tm‘f" h
oo et ool '.-,MW
Center 1.75 GHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 25.3 dBm
909.98 kHZ Freq Offset
Transmit Freq Error 3.8656 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.094 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20025_15M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:05:27 AM Sep 30, 2020
[Center Freq 1.717500000 GHz | Center Freq: 1.747500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.717500000 GHz
0.00
-10.0
-20.0
-30.0 L\
-40.0 +
500 J-‘,I",,:"-‘T"M N}'!"'.'
o it Y T o
Center 1.718 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.3 dBm
1.1026 MHz Freq Offset
Transmit Freq Error  -6.0279 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.279 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20025_15M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:06:04 AM Sep 30, 2020
[Center Freq 1.717500000 GHz | Center Freq: 1.747500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 oy 1.717500000 GHz
0.00
-10.0
-20.0
-30.0 "f \
-40.0 1
A oAl m,
N W M ol
Center 1.718 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.2 dBm
916.49 kHZ Freqoffset
Transmit Freq Error ~ -6.1209 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.207 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20175_15M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:07:55 AM Sep 30, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.732500000 GHz
0.00
-10.0
-20.0
-30.0 L‘m
-40.0 4
-50.0 T"U“W P
P T AWM V"-'\"\m,\ il " | " "
Center 1.733 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.3 dBm
1.0996 MHz Freq Offset
Transmit Freq Error  -6.0292 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.299 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:07:11 AMSep 30, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 o 1.732500000 GHz
0.00
-10.0
-20.0 /J \
-30.0
N
-40.0 I,
200 M
O P k| ey T A . b
Center 1.733 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.7 dBm
927.60 kHZ Freq Offset
Transmit Freq Error ~ -6.1277 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.163 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20325_15M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:08:41 AM Sep 30, 2020
[Center Freq 1.747500000 GHz | Center Freq: 1.747500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.747500000 GHz
g
0.00
-10.0
-20.0
-30.0 f’l \“.1‘]‘
-40.0 i i
Ll
-50.0 o e
O i N P et [ YT L
Center 1.748 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.0 dBm
1.1098 MHz Freq Offset
Transmit Freq Error 6.0206 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.277 MHz x dB -26.00 dB
MSG STATUS
B4 CH20325_15M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:09:21 AMSep 30, 2020
[Center Freq 1.747500000 GHz | Center Freq: 1.747500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 A 1.747500000 GHz
0.00
-10.0
-20.0
-30.0 h‘
e
-40.0
50.0 ] P\L“’T"‘”
600 bbmsadelst F) ") " .-.«Mﬂf“"’)fr ‘ i T T
Center 1.748 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.1 dBm
918.20 kHZ Freqoffset
Transmit Freq Error 6.1150 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.076 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B4_CH20050_20M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:10:30 AM Sep 30, 2020
[Center Freq 1.720000000 GHz | Center Freq: 1.720000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 o 1.720000000 GHz
0.00
-10.0
-20.0
-30.0 f M
-40.0
-50.0 7 ’Tﬂr |hm
500 WM MW‘V‘UJ« e " A
Center 1.72 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
i i Auto Man
Occupied Bandwidth Total Power 24.2 dBm
1.1059 MHz Freq Offset
Transmit Freq Error  -8.1013 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.308 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20050 20M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:11:11 AMSep 30, 2020
[Center Freq 1.720000000 GHz | Center Freq: 1.720000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 ~ 1.720000000 GHz
0.00
-10.0
-20.0
-30.0 ,J \‘b"r\“
-40.0
-50.0 M "\,\“%
[ Y i . s s
Center 1.72 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . |Auto Man
Occupied Bandwidth Total Power 24.3 dBm
917.28 kHZ Freqoffset
Transmit Freq Error ~ -8.1993 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.159 MHz x dB -26.00 dB
ISTATUS

Page: 74 of 336



Report No.: 2090881R-E3042110012

B4_CH20175_20M_QPSK_6RB0

[N |

Frequency

w Keysight Spectrum Analyzer - Occupied BW
X RL | RF [s0a ac | | SENSE:INT] ALIGN AUTO  [12:12:51 AMSep 30, 2020

|Center Freq 1.732500000 GH=z | Center Freq: 1.732500000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log
00 Center Freq

1.732500000 GHz

10.0

0.0

-10.0

-20.0

-30.0 J'r -ltr'q
-40.0 M'[‘V‘ T
500 ' Y
s ” .nWMJ\MM “Mmll Argrn ™ Ao bl b i "

Center 1.733 GHz Span 40 MHz CF Ste

[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MH':
|Auto Man

Occupied Bandwidth Total Power 24.0 dBm
1.1083 MHz Freq Offset
Transmit Freq Error  -8.1013 MHz % of OBW Power  99.00 % OHz

X dB Bandwidth 1.313 MHz x dB -26.00 dB

STATUS

B4_CH20175_20M_16-QAM_5RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:12:15 AM Sep 30, 2020
[Center Freq 1.732500000 GHz | Center Freq: 1.732500000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 v 1.732500000 GHz
0.00
-10.0
-20.0 i_
-30.0 Jff \l\\
-40.0
et .
-50.0 Y
800 MWWV Ww- PR AT | . Aionde
Center 1.733 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.6 dBm
917.38 kHZ Freqoffset
Transmit Freq Error ~ -8.1998 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.170 MHz x dB -26.00 dB
ISTATUS

Page: 75 of 336



Report No.: 2090881R-E3042110012

B4_CH20300_20M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:13:35 AM Sep 30, 2020
[Center Freq 1.745000000 GHz | Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 1.745000000 GHz
i
0.00
-10.0
-20.0
-30.0 "'(
-40.0 fr \"f\
e ‘.-J‘N‘J nit
500 | ) e ,,L,..J-MM‘\“ K
Center 1.745 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 218.7 ms| 4.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.0 dBm
1.1043 MHz Freq Offset
Transmit Freq Error 8.0960 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.267 MHz x dB -26.00 dB
MSG STATUS
B4 _CH20300 20M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:14:25 AM Sep 30, 2020
[Center Freq 1.745000000 GHz | Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 1.745000000 GHz
0.00 A
-10.0
-20.0
-30.0
-40.0 -'j ‘L“\
-50.0 el [\‘h.‘.
500 [ ———" T M"‘Mﬂ—vﬂm
Center 1.745 GHz Span 40 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 218.7 ms 4.000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 24.0 dBm
942.03 kHz Freq Offset,
Transmit Freq Error 8.1776 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.130 MHz x dB -26.00 dB
ISTATUS

Page: 76 of 336



Report No.: 2090881R-E3042110012

Product LGA module
Test Item Occupied Bandwidth
Test Mode Mode 3: LTE Band 5
Date of Test 2020/09/30 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) |67
Bandwidth _ Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
824.7 1.231 1.077 N/A
QPSK 836.5 1.234 1.077 N/A
1 4M 848.3 1.232 1.076 N/A
824.7 1.063 0.904 N/A
16-QAM 836.5 1.063 0.904 N/A
848.3 1.098 0.903 N/A
825.5 1.213 1.077 N/A
QPSK 836.5 1.230 1.077 N/A
847.5 1.225 1.077 N/A
M 825.5 1.053 0.906 N/A
16-QAM 836.5 1.059 0.906 N/A
847.5 1.077 0.903 N/A
826.5 1.242 1.083 N/A
QPSK 836.5 1.247 1.083 N/A
846.5 1.223 1.071 N/A
oM 826.5 1.112 0.907 N/A
16-QAM 836.5 1.109 0.905 N/A
846.5 1.085 0.905 N/A
829.0 1.235 1.089 N/A
QPSK 836.5 1.236 1.088 N/A
10M 844.0 1.250 1.075 N/A
829.0 1.154 0.917 N/A
16-QAM 836.5 1.161 0.918 N/A
844.0 1.095 0.908 N/A
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Report No.: 2090881R-E3042110012

B5_CH20407_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:16:56 AM Sep 30, 2020
[Center Freq 824.700000 MHz | Center Freq: 824.700000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 T W T o T | 824.700000 MHz|
0.00
-10.0 // \
-20.0 T
=00 P " n-tw)/ WWMMM
il TN gl WL A | o | r*l'u
-40.0
-50.0
-£0.0
Center 824.7 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 27.1 dBm
1.0773 MHz Freq Offset
Transmit Freq Error 2.225 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.231 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:16:24 AM Sep 30, 2020
[Center Freq 824.700000 MHz | Center Freq: 824.700000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 et A et 824.700000 MHz
0.00
-10.0 \\
-20.0 o ff \\w
300 foe Pty g1 gy
-40.0
-50.0
-60.0
Center 824.7 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 27.1 dBm
904.77 kHZ Freq Offset
Transmit Freq Error 92.771 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.063 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E304211001

2

B5_CH20525_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:17:41 AMSep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 T T o W e ST T | 836.500000 MHz
0.00
-10.0 /l \
-20.0 <] M o
300 e/ B T ¥ 8
R FORI e e s o A i
-40.0
-50.0
-£0.0
Center 836.5 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
|Auto Man
Occupied Bandwidth Total Power 27.0 dBm
1.0775 MHz Freq Offset
Transmit Freq Error 2.273 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.234 MHz x dB -26.00 dB
MSG STATUS
B5 CH20525 1.4M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:18:21 AMSep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 s A = 836.500000 MHz
0.00
-10.0 \
200 __rr,_,rff \\WM
300 W b SN
I~ R
-40.0
-50.0
-60.0
Center 836.5 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
JAuto Man
Occupied Bandwidth Total Power 26.9 dBm
904.94 kHZ Freq Offset
Transmit Freq Error -92.870 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.063 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20643_1.4M_QPSK_6RB0O

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:20:21 AMSep 30, 2020
[Center Freq 848.300000 MHz | Center Freq: 848.300000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
1 T T T T F o o e [T V7] 848.300000 MHz|
0.00
-10.0 /l \
-20.0
300 Yy o e
eV =TT
-40.0
-50.0
-£0.0
Center 848.3 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 27.0 dBm
1.0766 MHz Freq Offset
Transmit Freq Error -539 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.232 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:19:21 AMSep 30, 2020
[Center Freq 848.300000 MHz | Center Freq: 848.300000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
0 (v i ah A e 848.300000 MHz
0.00
-10.0
-20.0 ALt \““'H
=00 o~ J‘r‘(w w%/\ LY
W“N"’ TFN N
-40.0
-50.0
-60.0
Center 848.3 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 27.0 dBm
903.1 1 kHZ Freqoffset
Transmit Freq Error 88.400 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.098 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20415_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
RL | RF [500 ac | | [ SENSE:INT] [ ALIGN AUTO  [12:22:22 AM Sep 30, 2020
[Span 10.000 MHz | Center Freq: 825.500000 MHz Radio Std: None Span
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS Span
10.000 MHz
10 dBidiv Ref 30.00 dBm
Log
200
10.0 \rur T A
Ear|
0.00
-10.0
Bt} j'; Full Span
-30.0 + p
400 g o™ ! HIWv N"ﬂT’""]n‘w
g SR AT e
-£0.0
Center 825.5 MHz Span 10 MHz
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| LastSpan
Occupied Bandwidth Total Power 25.9 dBm
1.0772 MHz
Transmit Freq Error -634.32 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.213 MHz x dB -26.00 dB
MSG STATUS
B5 CH20415 3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:21:48 AM Sep 30, 2020
[Span 10.000 MHz | Center Freq: 825.500000 MHz Radio Std: None Span
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS Span
10.000 MHz
10 dBidiv Ref 30.00 dBm
Log
200
10.0
g
0.00
-10.0 \
Bt} Full Span
-30.0 .w""[wr uﬁh*}‘
00 - BT S
75001 Y uﬂ H | i I I lﬁ.“.._".
-60.0
Center 825.5 MHz Span 10 MHz
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms LastSpan
Occupied Bandwidth Total Power 25.9 dBm
906.40 kHz
Transmit Freq Error -728.37 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.053 MHz x dB -26.00 dB
MSG ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20525_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:23:01 AM Sep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 Yy 836.500000 MHz
0.00
-10.0
-20.0 /l
-30.0 W/ t MMI,,T.
400 y ﬁ?ﬂm %W
g gy
-£0.0
Center 836.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0776 MHz Freq Offset
Transmit Freq Error -634.74 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.230 MHz x dB -26.00 dB
MSG STATUS
B5 CH20525 3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:23:41 AM Sep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 Oy 836.500000 MHz
0.00
-10.0
-20.0 f \
p .,
-30.0 "-P,. ;
00 - -"uﬂW %1 ]
E W H— ’l"-'il"l"‘.‘ )
-60.0
Center 836.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.8 dBm
906.00 kHZ Freq Offset
Transmit Freq Error -728.39 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.059 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20635_3M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:25:03 AM Sep 30, 2020
[Center Freq 847.500000 MHz | Center Freq: 847500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 ey gy 847.500000 MHz
0.00
-10.0
-20.0
-30.0 \‘Pﬂww
400 ﬂwwm"r'ﬂwwwr wl"’(“v""p
500 Wﬂ{ﬂmﬂw
-£0.0
Center 847.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0779 MHz Freq Offset
Transmit Freq Error 624.40 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.225 MHz x dB -26.00 dB
MSG STATUS
B5_CH20635 3M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:24:25 AM Sep 30, 2020
[Center Freq 847.500000 MHz | Center Freq: 847500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T 847.500000 MHz
0.00
-10.0
00 f,r* \
-30.0 4 K.mﬁ"
-40.0 Fa e P jlw'w
_a0.0 Wl\r_l." J_M#‘..'Ifﬁ‘\lum Wb,.v
-60.0
Center 847.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.7 dBm
903.78 kHz Freq Offset,
Transmit Freq Error 712.27 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.077 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20425_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:26:01 AM Sep 30, 2020
[Center Freq 826.500000 MHz | Center Freq: 826.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 PR 826.500000 MHz
0.00
-10.0
-20.0 \
300 - anm“' '\Muﬁlﬂqm
400 | WN ﬂmmwwr -
i "'”T‘IWMMMM ey
-£0.0
Center 826.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i Auto Man
Occupied Bandwidth Total Power 26.7 dBm
1.0839 MHz Freq Offset
Transmit Freq Error  -1.7176 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.242 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:26:43 AM Sep 30, 2020
[Center Freq 826.500000 MHz | Center Freq: 826.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 N 826.500000 MHz
0.00
-10.0
00 / N
300 Ml P
400 ,T_im',..(v‘rwﬂ"ﬂw Mr""‘f"'lhp,,""\lmrw mm
a0 [ M
-60.0

Center 826.5 MHz
ftRes BW 15 kHz

#VBW 47 KHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

907.60 kHz

-1.8062 MHz
1.112 MHz

Total Power

% of OBW Power
x dB

Span 10 MHz
CF Ste
Sweep $4.67 ms| 1.000000 MH':
Auto Man
27.1 dBm
Freq Offset
99.00 % orz
-26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20525_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:28:17 AM Sep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 iy 836.500000 MHz
0.00
-10.0
00 ﬁﬂ/ \h
N Ah e
-30.0
ety ik
400 et | W m%”“‘hw%\
500 W meﬂ i
-£0.0
Center 836.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.6 dBm
1.0834 MHz Freq Offset
Transmit Freq Error  -1.7164 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.247 MHz x dB -26.00 dB
MSG STATUS
B5 CH20525 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:27:30 AM Sep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 el 836.500000 MHz
0.00
-10.0
T,
300 1 'Wﬁ
-40.0 wf”"""’i“'f WW M"""",w T
200 | e T
-60.0
[Center 836.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 27.0 dBm
905.97 kHZ Freq Offset
Transmit Freq Error  -1.8057 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.109 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20625_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:28:54 AM Sep 30, 2020
[Center Freq 846.500000 MHz | Center Freq: 846.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
e T 846.500000 MHz
0.00
-10.0
-20.0 \.
-30.0 T ;‘."1‘| me Imvﬂmﬂ,
-40.0 MW T""WP"- LR "mrwnw“p“
500 et ‘Ihmm,\v.w*u n.g'ﬂ*a. ’
-£0.0
Center 846.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.5 dBm
1.0717 MHz Freq Offset
Transmit Freq Error 1.7028 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.223 MHz x dB -26.00 dB
MSG STATUS
B5_CH20625 5M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:29:30 AM Sep 30, 2020
[Center Freq 846.500000 MHz | Center Freq: 846.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 R 846.500000 MHz
0.00
-10.0
-20.0 /{ \
300 .*JJ‘NN ‘ﬁmﬁ
-40.0 e %ﬂw
500 PO W t “ ! 1'I
-60.0
Center 846.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.5 dBm
905.87 kHZ Freq Offset
Transmit Freq Error 1.7899 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.085 MHz x dB -26.00 dB
ISTATUS

Page: 86 of 336



Report No.: 2090881R-E3042110012

B5_CH20450_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:31:29 AM Sep 30, 2020
[Center Freq 829.000000 MHz | Center Freq: 829.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 829.000000 MHz
0.00
-10.0
-20.0 {f L\"
-30.0 o W
400 A MMW]M
500 O sy
wH R P g prp
00 u ”*‘VWWM-W-W
Center 829 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.4 dBm
1.0891 MHz Freq Offset
Transmit Freq Error  -3.7831 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.235 MHz x dB -26.00 dB
MSG STATUS
B5_CH20450_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:30:50 AM Sep 30, 2020
[Center Freq 829.000000 MHz | Center Freq: 829.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0
Wy 829.000000 MHz
0.00
-10.0
-20.0 ’.,, \"..N
-30.0 A
Il
-40.0 T M [T, =
a0 ! NPF W"T‘mwu__w.l
-60.0 ¥
Center 829 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.8 dBm
917.94 kHZ Freqoffset
Transmit Freq Error ~ -3.8754 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.154 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20525_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:32:14 AMSep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 ” 836.500000 MHz
0.00
-10.0
-20.0
00 RIS
400 " Wﬂhr‘\
" ]W"\"Nm;\.
.Zzzn-«p i T T IWML-.".J o oo
Center 836.5 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.2 dBm
1.0884 MHz Freq Offset
Transmit Freq Error  -3.7821 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.236 MHz x dB -26.00 dB
MSG STATUS
B5 CH20525_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:32:59 AM Sep 30, 2020
[Center Freq 836.500000 MHz | Center Freq: 836500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0
ol 836.500000 MHz
0.00
-10.0
-20.0 [J‘}j \\%
-30.0
Thy
-40.0 "‘""Mf TF‘“H T
oo e DY ML AT N
. st A
Center 836.5 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
918.85 kHZ Freqoffset
Transmit Freq Error  -3.8752 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.161 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B5_CH20600_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:34:11 AM Sep 30, 2020
[Center Freq 844.000000 MHz | Center Freq: 844.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 844.000000 MHz
0.00
-10.0
-20.0 4}
-30.0
400 MW'IM!
0.0 ¥ Mn"nl“/l i hlr‘?‘ |
a0 WWWW ol s
Center 844 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.0 dBm
1.0757 MHz Freq Offset
Transmit Freq Error 3.7717 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.250 MHz x dB -26.00 dB
MSG STATUS
B5_CH20600_10M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:33:42 AM Sep 30, 2020
[Center Freq 844.000000 MHz | Center Freq: 842.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 844.000000 MHz
0.00
-10.0
-20.0
-30.0 Mﬁ‘r‘r W'\..I.qw\‘
-40.0 --U"I' e
oo oy W“TW “T“I‘ !
600 WWW
Center 844 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.0 dBm
908.87 kHz Freq Offset,
Transmit Freq Error 3.8656 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.095 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

Product LGA module
Test Item Occupied Bandwidth
Test Mode Mode 4: LTE Band 12
Date of Test 2020/09/30 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) |67
Bandwidth ) Frequency Measure Level Limit
- Modulation (MHZ) (MHz) (MHz)
26dB BW 99% BW
699.7 1.299 1.075 N/A
QPSK 707.5 1.236 1.077 N/A
1 4M 715.3 1.229 1.077 N/A
699.7 1.067 0.905 N/A
16-QAM 707.5 1.068 0.905 N/A
715.3 1.123 0.903 N/A
700.5 1.232 1.078 N/A
QPSK 707.5 1.238 1.077 N/A
714.5 1.218 1.075 N/A
M 700.5 1.075 0.906 N/A
16-QAM 707.5 1.066 0.906 N/A
714.5 1.091 0.904 N/A
710.5 1.294 1.086 N/A
QPSK 707.5 1.268 1.085 N/A
EM 713.5 1.232 1.073 N/A
710.5 1.129 0.912 N/A
16-QAM 707.5 1.119 0.911 N/A
713.5 1.073 0.907 N/A
704.0 1.246 1.090 N/A
QPSK 707.5 1.260 1.088 N/A
10M 711.0 1.243 1.078 N/A
704.0 1.294 0.925 N/A
16-QAM 707.5 1.292 0.926 N/A
711.0 1.131 0.912 N/A
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Report No.: 2090881R-E3042110012

B12_CH23017_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:37:03 AM Sep 30, 2020
[Center Freq 699.700000 MHz | Center Freq: 699.700000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 699.700000 MHz
MWWWUWWM MM
0.00
-10.0 j l'l
-20.0 A \M"J‘L\'\f"\ﬂ-
-30.0 AMMMW“W P g
: 1 it
-40.0
-50.0
-£0.0
Center 699.7 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 26.1 dBm
1.0752 MHz Freq Offset
Transmit Freq Error 212 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.229 MHz x dB -26.00 dB
MSG STATUS
B12_CH23017_1.4M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:37:25 AM Sep 30, 2020
[Center Freq 699.700000 MHz | Center Freq: 699.700000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 o Fpper et et Sy 699.700000 MHz
0.00
-10.0 \‘*
200 e / M"“v g
200 Mﬂmmw [vhhn
i Ty
-40.0
-50.0
-60.0
Center 699.7 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 26.8 dBm
905.57 kHZ Freq Offset
Transmit Freq Error -92.102 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.067 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23095_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSEJINT[ | ALIGN AUTO  [12:38:14 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
0 o T R i S AT T 707.500000 MHz
0.00
-10.0 /] \
00 4 \\M
00 gt Leane” IhaattWY, PP
L o i
-40.0
-50.0
-£0.0
Center 707.5 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 27.0 dBm
1.0779 MHz Freq Offset
Transmit Freq Error 2.066 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.236 MHz x dB -26.00 dB
MSG STATUS
B12_CH23095 1.4M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:37:50 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low ™ #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 P P ] 707.500000 MHz
0.00
-10.0 \\
200 i \f\'“"w 4 Mu
00 W—"‘* R T M ran_ Ve
-40.0
-50.0
-60.0
Center 707.5 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . JAuto Man
Occupied Bandwidth Total Power 26.8 dBm
905.55 kHz Freq Offset,
Transmit Freq Error -92.515 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.068 MHz x dB -26.00 dB

STATUS.
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Report No.: 2090881R-E3042110012

B12_CH23173_1.4M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:38:40 AM Sep 30, 2020
[Center Freq 715.300000 MHz | Center Freq: 715.300000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 P T e e 715.300000 MHz
0.00
-10.0 '/ ‘\-,.
-20.0 ,H
=00 PRIV, E1y e TP g0 |
e LA )
-40.0
-50.0
-£0.0
Center 715.3 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 16.4 ms 300.000 kHz
i i |Auto Man
Occupied Bandwidth Total Power 26.6 dBm
1.0771 MHz Freq Offset
Transmit Freq Error -538 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.229 MHz x dB -26.00 dB
MSG STATUS
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:39:05 AM Sep 30, 2020
[Center Freq 715.300000 MHz | Center Freq: 715.300000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 Y shiiude aa s aa 715.300000 MHz
0.00 ’_/
-10.0 mn“/
KAl . M““u‘
-30.0 e e
(Y i N
-40.0
-50.0
-60.0
Center 715.3 MHz Span 3 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 16.4 ms| 300.000 kHz
. . |Auto Man
Occupied Bandwidth Total Power 27.2 dBm
903.85 kHz Freq Offset,
Transmit Freq Error 88.276 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.123 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23025_3M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:40:00 AM Sep 30, 2020
[Center Freq 700.500000 MHz | Center Freq: 700.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 T A 700.500000 MHz
0.00
-10.0
-20.0 fl
300 ,M"M!/ lWﬂ'“jln-'“
400 ..-u:’:*-}m"“{h W“TMHMJ""'";" A
™ "
500 MM h’wﬂﬂ%
-£0.0
Center 700.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.9 dBm
1.0786 MHz Freq Offset
Transmit Freq Error -634.44 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.232 MHz x dB -26.00 dB
MSG STATUS
B12_CH23025 3M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:40:36 AM Sep 30, 2020
[Center Freq 700.500000 MHz | Center Freq: 700.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 r e 700.500000 MHz
0.00
-10.0
-20.0 M \\-,,
-30.0 g %
400 MV"TW Wh"f'bry..w
ano i ] b pesgmop
-60.0
Center 700.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.0 dBm
906.12 kHZ Freqoffset
Transmit Freq Error -728.68 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.075 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23095_3M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSEJINT[ | ALIGN AUTO  [12:41:37 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 TR 707.500000 MHz
0.00
-10.0 )
-20.0
=00 er/ Mhmn
i
-40.0 .”,".;‘P‘."W N" T kuﬂ“m’mr
-50.0
s MWMW
-£0.0
Center 707.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0773 MHz Freq Offset
Transmit Freq Error -634.97 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.238 MHz x dB -26.00 dB
MSG STATUS
B12_CH23095 3M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSEJINT[ | ALIGN AUTO  [12:41:14 AMSep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 TR 707.500000 MHz
0.00
-10.0
00 / '
M WlN‘v\m
-30.0 it %
-40.0 LR "‘r“'ﬂmw,‘.;r .
500 w i J'\'N}T"n‘ ph b
FTY
-60.0
Center 707.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.8 dBm
906.70 kHZ Freq Offset
Transmit Freq Error -728.65 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.066 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23165_3M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:42:08 AM Sep 30, 2020
[Center Freq 704.500000 MHz | Center Freq: 704.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 T 704.500000 MHz
Fiptte St
0.00
-10.0
-20.0
300 i \m"‘u-.,_“
400 WW W'\m.u e
500 F“If‘m'ﬁf ol "'ﬁ.‘l‘[.. .
mﬂl
Center 704.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.3 dBm
1.0758 MHz Freq Offset
Transmit Freq Error 622.83 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.218 MHz x dB -26.00 dB
MSG STATUS
B12_CH23165 3M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:42:38 AM Sep 30, 2020
[Center Freq 704.500000 MHz | Center Freq: 704.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 T 704.500000 MHz
0.00
-10.0
-20.0 r')J
-30.0 w_ﬁ,ﬂ IFW‘\A.%‘.\'
400 S } i
500 Tfrr'm v M W"ﬂ‘"‘ f
-60.0
Center 704.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 25.7 dBm
904.47 kHZ Freq Offset
Transmit Freq Error 712.18 kHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.091 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23035_5M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:44:07 AM Sep 30, 2020
[Center Freq 701.500000 MHz | Center Freq: 701.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 iy 701.500000 MHz
0.00
-10.0
-20.0 Wfr %
-30.0 e
I E———— vy et
-50.0 % P WMI-\.#[..‘M%
-£0.0
Center 701.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.7 dBm
1.0863 MHz Freq Offset
Transmit Freq Error  -1.7161 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.294 MHz x dB -26.00 dB
MSG STATUS
B12_CH23035 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:43:39 AM Sep 30, 2020
[Center Freq 701.500000 MHz | Center Freq: 701.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
1 Tv-.r'v] 701.500000 MHz
0.00
-10.0 M‘/ 'h“.\
-20.0 N
FTITa —— w T Tﬁ%
] TWWW
-60.0
Center 701.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 27.1 dBm
912.45 kHZ Freqoffset
Transmit Freq Error  -1.8049 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.129 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23095_5M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:44:43 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 e 707.500000 MHz
0.00
-10.0
-20.0 jj
300 M %n_.‘..m
400 MY ’ﬂw
. { R it
-£0.0
Center 707.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
|Auto Man
Occupied Bandwidth Total Power 26.7 dBm
1.0859 MHz Freq Offset
Transmit Freq Error  -1.7162 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.268 MHz x dB -26.00 dB
MSG STATUS
B12_CH23095 5M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:45:17 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 s i 707.500000 MHz
0.00
-10.0
v, RS
-jE.E f ‘rlu‘.---‘.,]w{{,n
-4 W‘“—'ﬁﬂl T Ll
500 WMW
-60.0
Center 707.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
JAuto Man
Occupied Bandwidth Total Power 27.0 dBm
91 1.83 kHZ Freqoffset
Transmit Freq Error ~ -1.8059 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.119 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23155_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:46:34 AM Sep 30, 2020
[Center Freq 713.500000 MHz | Center Freq: 713.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 A 713.500000 MHz
0.00
-10.0
-20.0 \'\I
300 MM "
- WW"”"’M'MN Yy i
500 W"JW" i St b0
-£0.0
Center 713.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.9 dBm
1.0735 MHz Freq Offset
Transmit Freq Error 1.7026 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.232 MHz x dB -26.00 dB
MSG STATUS
B12_CH23155 5M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:46:01 AM Sep 30, 2020
[Center Freq 713.500000 MHz | Center Freq: 713.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 Shopit 713.500000 MHz
0.00
-10.0
y
300 ! M"U
-40.0 pepenpt W{"Wﬁ
500 fant it Ll | |
-60.0
Center 713.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.9 dBm
907.39 kHZ Freq Offset
Transmit Freq Error 1.7896 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.073 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23060_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:47:22 AM Sep 30, 2020
[Center Freq 704.000000 MHz | Center Freq: 704.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 w 704.000000 MHz
0.00
-10.0
-20.0
-30.0 "Mj M"'
400 M}M"-
-£0.0 ¥ ‘ horrkhpiter
Center 704 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.2 dBm
1.0900 MHz Freq Offset
Transmit Freq Error  -3.7818 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.246 MHz x dB -26.00 dB
MSG STATUS
B12_CH23060_10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:47:52 AM Sep 30, 2020
[Center Freq 704.000000 MHz | Center Freq: 704.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 pey 704.000000 MHz
0.00
-10.0
-20.0 }PMJ \p"‘l-_'h
-30.0 T
-40.0
et i
oo """"WMW 1"%%' L L T e—
s Trabea bt b
Center 704 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
925.41 kHZ Freq Offset
Transmit Freq Error ~ -3.8750 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.294 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23095_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL RF [s0a ac | | [ SENSEJINT[ | ALIGN AUTO  [12:49:09 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 707.500000 MHz
0.00
-10.0
-20.0 Jf‘ %
-30.0 h
400 th u“\ﬁvrﬂ MW.M
5010 g Mgty
T i LI B LT ST A
-£0.0 ¥
Center 707.5 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.6 dBm
1.0888 MHz Freq Offset
Transmit Freq Error  -3.7823 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.260 MHz x dB -26.00 dB
MSG STATUS
B12_CH23095 10M_16-QAM_5RB0
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [ 500 | SENSE:INT] | ALIGN AUTO  [12:48:30 AM Sep 30, 2020
[Center Freq 707.500000 MHz | Center Freq: 707.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 oy 707.500000 MHz
0.00
-10.0
-20.0 j" \L"'.‘\'
-30.0 ,\,,«"'[ g
-40.0
P P L TN R .
s Yl L
Center 707.5 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
926.35 kHZ Freq Offset
Transmit Freq Error ~ -3.8757 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.292 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

B12_CH23130_10M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:49:54 AM Sep 30, 2020
[Center Freq 711.000000 MHz | Center Freq: 711.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 m 711.000000 MHz
0.00
-10.0
-20.0
-30.0 WJ \'Wl“
400 H"‘"T H“IT"’W
-50.0 W L "
&0 Lw rnissatdon btttV ¥
Center 711 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.5dBm
1.0781 MHz Freq Offset
Transmit Freq Error 3.7704 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.243 MHz x dB -26.00 dB
MSG STATUS
B12_CH23130_10M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:50:32 AM Sep 30, 2020
[Center Freq 711.000000 MHz | Center Freq: 711.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 711.000000 MHz
0.00
-10.0
-20.0 K
-30.0 JJ) r\‘-
400 -"“"rﬂ M“f“h
oo et ‘.‘WW W&T%ﬁ
600 e e
Center 711 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.4 dBm
912.00 kHz Freq Offset,
Transmit Freq Error 3.8662 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.131 MHz x dB -26.00 dB
ISTATUS
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Report No.: 2090881R-E3042110012

Product LGA module
Test Item Occupied Bandwidth
Test Mode Mode 5: LTE Band 13
Date of Test 2020/09/30 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) |67
Measure Level
Bandwidth ) Frequency Limit
Modulation (MHz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
779.5 1.240 1.084 N/A
QPSK 782.0 1.239 1.074 N/A
EM 784.5 1.253 1.079 N/A
779.5 1.118 0.908 N/A
16-QAM 782.0 1.083 0.905 N/A
784.5 1.067 0.901 N/A
782 1.227 1.088 N/A
QPSK
low 1.252 1.088 N/A
10M
782 1.147 0.917 N/A
16-QAM _
high 1.133 0.911 N/A
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Report No.: 2090881R-E3042110012

B13_CH23205_5M_QPSK_6RBO

wm Keysight Spectrum Analyzer - Occupied BW ==
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:52:10 AM Sep 30, 2020
[Center Freq 779.500000 MHz | Center Freq: 779.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq

10.0 T 779.500000 MHz

0.00

-10.0 / \

-20.0
-30.0 Pt w‘m""[‘f ‘\V'm_‘;._r T
a0 L - W"’U\J\v M'WWW
500 ™ ™ v gt
-60.0
Center 779.5 MHz Span 10 MHz CFE Ste
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MH':
|Auto Man
Occupied Bandwidth Total Power 26.7 dBm
1.0849 MHz Freq Offset
Transmit Freq Error  -1.7160 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.240 MHz x dB -26.00 dB
MSG STATUS
B13_CH23205 5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:52:54 AM Sep 30, 2020
[Center Freq 779.500000 MHz | Center Freq: 779600000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 o F 779.500000 MHz
0.00
-10.0 A \
-20.0 i
300 o] MW‘"’”W
_40.0 WMW Mm .,
500 M%M
-60.0
Center 779.5 MHz Span 10 MHz CF Ste
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MH':
JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
908.95 kHZ Freq Offset
Transmit Freq Error  -1.8061 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.118 MHz x dB -26.00 dB
ISTATUS
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B13_CH23230_5M_QPSK_6RB0

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:54:07 AM Sep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
‘ #IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 RURCTr 782.000000 MHz
0.00
-10.0
00 m/ \‘m
-30.0 A iy
400 Wﬁ " MJ""H ! iWWTWW
500 ] vup’ﬂlm. Ao
-£0.0
Center 782 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.3 dBm
1.0746 MHz Freq Offset
Transmit Freq Error  -1.7174 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.239 MHz x dB -26.00 dB
MSG STATUS
B13_CH23230_5M_16-QAM_5RBO
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:53:39 AM Sep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 YT 782.000000 MHz
0.00
-10.0 f \.
et |||
200 il 'N“ﬂ“wrd
400 1 ua T—1 ]
00 I s Gl e TRV
-60.0
Center 782 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
905.67 kHZ Freq Offset
Transmit Freq Error  -1.8098 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.083 MHz x dB -26.00 dB
ISTATUS
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B13_CH23255_5M_QPSK_6RBO

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:54:52 AM Sep 30, 2020
[Center Freq 784.500000 MHz | Center Freq: 784.500000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 T 784.500000 MHz
0.00
-10.0
-20.0 \
_— o
400 -,""fW %".
00 gy g Ty T A
mﬂl
Center 784.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 54.67 ms| 1.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 26.7 dBm
1.0799 MHz Freq Offset
Transmit Freq Error 1.7018 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.253 MHz x dB -26.00 dB
MSG STATUS
B13_CH23255 5M_16-QAM_5RB1
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | SENSE:INT] | ALIGN AUTO  [12:55:32 AM Sep 30, 2020
[Center Freq 784.500000 MHz | Center Freq: 784.600000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 TN 784.500000 MHz
0.00
-10.0
70
300 Mﬂh—.ﬂM \u"“"«"
00 S th
500 Pt f
-60.0
Center 784.5 MHz Span 10 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 54.67 ms 1.000000 MHz|
. . JAuto Man
Occupied Bandwidth Total Power 26.6 dBm
901 .09 kHZ Freqoffset
Transmit Freq Error 1.7929 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.067 MHz x dB -26.00 dB

STATUS.
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B13_CH23230_10M_QPSK_6RBO0_low

w Keysight Spectrum Analyzer - Occupied BW == —==|
M RC | RF [500 ac | | SENSE:INT] [ ALIGN AUTO  [12:58:26 AM Sep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
100 782.000000 MHz
0.00
-10.0
-20.0 Jul \.M
-30.0 ¥
400 ™ Mmf:ﬂ
500 P oy
L LA B U AT P
e FT L‘FT T P ot
Center 782 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 25.1 dBm
1.0883 MHz Freq Offset
Transmit Freq Error  -3.7836 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.227 MHz xdB -26.00 dB
MSG STATUS
B13_CH23230_10M_16-QAM_5RB0_low
w Keysight Spectrum Analyzer - Occupied BW == —==|
M RC | RF 0 AC | | [ SENSEINT] [ ALIGN AUTO  [12:56:39 AM Sep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
100 R 782.000000 MHz
0.00
-10.0
00 M’] &“N
-30.0 L
-40.0 ! h’*"ﬂ s
200 'y WWWM
T ey, o
-60.0 < =
Center 782 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 KHz Sweep 109.3 ms| 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.2 dBm
917.04 kHZ Freqoffset
Transmit Freq Error  -3.8739 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.147 MHz x dB -26.00 dB
ISTATUS
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B13_CH23230_10M_QPSK_6RBO_high

w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:57:46 AM Sep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq
10.0 ™ 782.000000 MHz
0.00
-10.0
-20.0
-30.0 ]J L!"*
400 "-”W Tk
500 MW\W MW
PN AR T L AL
Center 782 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #/BW 47 kHz Sweep 109.3 ms| 2.000000 MHz
i i |Auto Man
Occupied Bandwidth Total Power 24.9 dBm
1.0886 MHz Freq Offset
Transmit Freq Error 3.7766 MHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.252 MHz x dB -26.00 dB
MSG STATUS
B13_CH23230_10M_16-QAM_5RB1_high
w Keysight Spectrum Analyzer - Occupied BW == —==|
X RL | RF [s0a ac | | [ SENSE:INT] | ALIGN AUTO  [12:57:14 AMSep 30, 2020
[Center Freq 782.000000 MHz | Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq
10.0 782.000000 MHz
0.00
-10.0
-20.0
-30.0 Mfﬂ "*.,“
.00 2 Uf"r-‘-r
500 A, & W [Ty
"\1 I'r T T 1l II'
. MWW
Center 782 MHz Span 20 MHz CF Step
[#Res BW 15 kHz #VBW 47 kHz Sweep 109.3 ms 2000000 MHz
. . JAuto Man
Occupied Bandwidth Total Power 26.4 dBm
91 1 .47 kHZ Freqoffset
Transmit Freq Error 3.8661 MHz % of OBW Power  98.00 % 0Hz
x dB Bandwidth 1.133 MHz x dB -26.00 dB
ISTATUS
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5.

5.1.

5.2.

5.3.

5.4.

Peak To Average Ratio

Test Setup
EUT Directional CMW 500
| Coupler |
| IS—
Spectrum
Analyzer

Test Procedure

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth.
2. Set the number of counts to a value that stabilizes the measured CCDF curve.
3. Record the maximum PAPR level associated with a probability of 0.1 %.

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 5.7.2
ANSI C63.26: 2015 Sub-clause 5.2.3.4

Limit
In measuring transmissions in this band using an average power technique, the peak
to-average ratio (PAR) of the transmission may not exceed 13dB.
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5.5. Test Result
Product LGA module
Test Item Peak To Average Ratio
Test Mode Mode 1: LTE Band 2
Date of Test 2020/10/07 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) 65
Band width Frequency , Peak Average PAPR
Channel Modulation
(MHz) (MHz) (dBm) (dBm) (dB)
QPSK 24.33 20.80 3.54
18607 1850.7
16-QAM 24.57 20.47 4.03
QPSK 24.34 20.73 3.59
1.4M 18900 1880
16-QAM 24.37 19.89 4.35
QPSK 24.32 20.73 3.59
19193 1909.3
16-QAM 24.22 19.65 4.58
QPSK 24.27 20.84 3.42
18615 1851.5
16-QAM 2412 19.59 4.52
QPSK 2411 20.50 3.62
3M 18900 1880
16-QAM 24.22 19.78 4.35
QPSK 2419 20.59 3.59
19185 1908.5
16-QAM 2413 19.60 4.52
QPSK 24.06 20.59 3.48
18625 1852.5
16-QAM 24 .47 20.60 3.86
QPSK 24.00 20.37 3.62
5M 18900 1880
16-QAM 24.42 20.36 4.06
QPSK 24.00 20.41 3.59
19175 1907.5
16-QAM 24.37 20.27 4.09
QPSK 23.58 20.01 3.57
18650 1855
16-QAM 23.94 20.17 3.80
QPSK 23.52 19.93 3.57
10M 18900 1880
16-QAM 23.91 19.98 3.97
QPSK 23.51 19.87 3.62
19150 1905
16-QAM 23.87 19.75 412
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Band width Frequency ) Peak Average PAPR
Channel Modulation
(MHz) (MHz) (dBm) (dBm) (dB)
QPSK 22.95 19.42 3.54
18675 1857.5

16-QAM 23.31 19.44 3.86
QPSK 22.90 19.19 3.71

15M 18900 1880
16-QAM 23.27 19.21 4.06
QPSK 22.92 19.20 3.71

19125 1902.5

16-QAM 23.28 19.17 412
QPSK 21.95 18.40 3.54

18700 1860
16-QAM 22.28 18.42 3.86
QPSK 21.98 18.48 3.48

20M 18900 1880
16-QAM 22.28 18.28 3.97
QPSK 21.88 18.14 3.71

19100 1900
16-QAM 22.39 18.38 4.00
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B2_CH18607_1.4M_QPSK_1RBO

B2_CH18607_1.4M_16-QAM_1RBO
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B2_CH18900_1.4M_QPSK_1RBO

B2_CH18900_1.4M_16-QAM_1RBO
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B2_CH19193_1.4M_QPSK_1RB5

B2_CH19193_1.4M_16-QAM_1RB5
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B2_CH18615_3M_QPSK_1RB0

B2_CH18615_3M_16-QAM_1RBO
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B2_CH18900_3M_QPSK_1RBO

B2_CH18900_3M_16-QAM_1RBO
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B2_CH19185 3M_QPSK_1RB5

B2_CH19185_3M_16-QAM_1RB5
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B2_CH18625_5M_QPSK_1RB0

B2_CH18625_5M_16-QAM_1RBO
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B2_CH18900 5M_QPSK_1RBO

B2_CH18900_5M_16-QAM_1RBO
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B2_CH19175_5M_QPSK_1RB5

B2_CH19175_5M_16-QAM_1RB5
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B2_CH18650_10M_QPSK_1RBO

B2_CH18650_10M_16-QAM_1RBO
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B2_CH18900_10M_QPSK_1RBO

B2_CH18900_10M_16-QAM_1RBO
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B2_CH19150_10M_QPSK_1RB5

B2_CH19150_10M_16-QAM_1RB5
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B2_CH18675_15M_QPSK_1RBO

B2_CH18675_15M_16-QAM_1RBO
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